
 

OPTIMIZATION OF AN AERATION SYSTEM AT AN INDUSTRIAL 
WASTEWATER TREATMENT PLANT 

 

Water Environment Federation WEFTEC Conference 2001 
 

Lawrence R. Sandeen, P.E. (Rohm and Haas Company, Bristol, PA) and  
Philip L. Schwartz, P.E. (Keystone Engineering Group, Inc., Exton, PA) 

 

ABSTRACT 
 
The Rohm and Haas Company wanted to reduce O&M costs at their Industrial Wastewater 
Treatment Plant in Bristol, PA.  Like most activated sludge facilities, the greatest 
opportunities for costs savings and optimization involved the Aeration System.  It was clear 
the existing Aeration Blowers were well oversized and the existing instrumentation was not 
reliable.  Therefore, Rohm and Haas embarked on a program to systematically review the 
entire Aeration System and answer the following key questions: 
 
• How much air is really required for the process? 
• Are the existing blowers correctly sized and operating efficiently? 
• Do we have accurate data for D.O., air flow, blower amps and other key parameters? If 

not, should we install any new instruments? 
• Should we modify the Aeration System controls? 
• What else can we do to improve the operability of the system? 
• How can our experiences benefit other Rohm and Haas Facility’s and other WWTPs? 
 
Rohm and Haas applied Reliability Engineering principles and basic common sense to try and 
answer the above questions and reduce costs.  As a result, the following major changes were 
implemented: 
 
• Interconnected the Aeration and Sludge Storage Tank Air Headers and eliminated the 

need to run two 40 HP blowers. 
• Replaced the eight D.O. sensors and transmitters with new instruments. 
• Replaced the eight annubars and differential pressure transmitters for air flow with new 

mass flow devices. 
• Repaired and adjusted the eight motor operated air control valves and three blower inlet 

throttling valves. 
• Removed half of the fine bubble diffusers in each aeration tank. 
• Instituted new control schemes for the Aeration System in the computer control system in 

order to minimize energy usage while maintaining the process. 
 
These changes have already resulted in operating cost savings of over $40,000 per year.  The 
optimization work continues, primarily related to the three 300 HP Aeration Blowers which 
are considerably oversized and therefore operating very inefficiently.   
 
The Authors believe this work can be applied at many activated sludge plants (both industrial 
and municipal) to optimize operations and save costs.  Furthermore, engineers should keep in 
mind operating flexibility and efficiency when designing new plants or upgrading existing 
facilities. 



 

 
INTRODUCTION 
 
Rohm and Haas Company owns and operates a Biological Industrial Wastewater Treatment 
Plant at it’s facility in Bristol, PA (see Figure 1 for a basic process flow diagram of the 
WWTP).  The WWTP treats process wastewater resulting from the production of a wide 
variety of chemicals   The wastewater plant has been operating since 1991 while successfully 
meeting it’s effluent limits for direct discharge; however, yearly O&M costs have been very 
high.  In particular, the Aeration System has contributed significantly to the high costs.   
 
Therefore, in 1999 Rohm and Haas embarked on an ambitious project to drastically reduce 
O&M costs, including optimization of the Aeration System through the use of common sense 
and the application of Reliability Engineering Principles.  In addition, actual plant operating 
data was compared to textbook and typical operating parameters for activated sludge systems 
in order to determine how much air was really required to support the process. 
 
OBJECTIVE 
 
The Objective of the Aeration System portion of the Reliability Engineering Initiative was to 
reduce O&M costs for the Aeration System by up to $90,000 per year.  Reliability 
Engineering consisted of identifying the major inefficient or unreliable components, 
performing root cause analysis where necessary and then engineering and implementing 
improvements.  As a follow-up to reliability engineering, the system was studied to determine 
exactly how much air was required both for mixing and to meet the oxygen requirements of 
the process.  The major components studied were: 
 
• The three 300 horsepower centrifugal aeration blowers and the associated motor operated 

inlet control valves 
• The two 40 horsepower positive displacement blowers for the aerated sludge holding tank 
• The eight motor operated air control valves (four aeration tanks with two zones each). 
• The eight annubar air flow sensors and associated differential pressure transmitters for air 

flow. 
• The eight dissolved oxygen meters. 
• The 1,360 fine bubble diffusers. 
• The Distributed Control System (DCS) used for process monitoring and control. 
 
STATUS 
 
The maintenance and capital work completed to date cost about $80,000 to implement but 
will reduce the O&M costs by approximately $50,000 per year.  In additon, there are plans to 
install a new smaller blower which should save another $40,000 per year.  The plant has 
already realized a monthly energy savings of $3,500, along with some significant 
improvements to the performance of the activated sludge process. 
 
 



 

Scum Box
13,400 gals

Flash Mix 1
3,100 gals

Flash Mix 2
3,100 Gals

Distribution 
Box

2,500 gals

Equlization 
Tank
 T-1

250,000 gals

Equalization 
Tank
T-2

250,000 gals

Equalization 
Tank 
T-3

250,000 gals

Special 
Events Tank
100,000 gals

Bristol Influent
910 GPM (84%)

Croydon Influent
180 GPM (16%)    Average Residence Time

Split Box Assembly: 0.33 Hours

Equalization Tanks:  12 Hours

Aeration Tanks:  10 Hours
Aeration Tank 

A-1
265,000 gals

Aeration Tank 
A-2

265,000 gals

Aeration Tank 
B-1

265,000 gals

Aeration Tank 
B-2

265,000 gals

Clarifier A
350,000

Clarifier A
350,000

Forward Flow Tanks
10,000 gals each

Forward Flow Pumps

Clarifiers:  6 Hours

Forward Flow Tanks:  0.3 Hours

   
Return Activated
       Sludge
    650 GPM

Settled
Sludge
650 GPM

To Hog Run Creek
    1,100 GPM

Caustic
Soda

Sulfuric 
Acid

 
 
  Figure 1   Flow Diagram for Rohm and Haas  

Bristol/Croydon Complex WWTP 
 



 

 
 
DESCRIPTION OF EXISTING SYSTEM AND DESIGN PARAMETERS  
 
The Rohm and Haas wastewater treatment plant is an activated sludge facility which treats 
industrial wastewater resulting from the production of a variety of chemicals, mainly 
polymers, adhesives and emulsions.  The plant has a NPDES permit to discharge to a tributary 
of the Delaware River under the jurisdiction of the Pennsylvania Department of 
Environmental Regulations (PADER) and the Delaware River Basin Commission (DRBC).  
In addition, the effluent must meet the Organic Chemicals, Plastic and Synthetic Fibers 
(OCPSF) Industry guidelines for non-conventional pollutants and listed toxic chemicals. 
 
The plant basically consists of pH equalization, followed by aeration, settling and polishing 
sand filters.  The system was designed in the late 1980s and put on-line in 1991.  The plant’s 
key design parameters were: 
 
• Average design flow 1.44 MGD (1,000 gpm)  
• Average influent BOD: 195 mg/l 
• Average influent ammonia: 40 mg/l 
• Average aeration air requirement: 5,500 scfm 
• Maximum aeration air requirement: 11,000 scfm 
• Temperature Range of 15 to 30 degrees C 
• Effluent BOD of  24 mg/l  
• Effluent TSS of  40 mg/l 
 
The major components of the Aeration portion of the plant are: 
 
Aeration Tanks 
• Four tanks, each tank is 265,000 gallons and originally included 340 20” diameter EPDM 

fine bubble disk type diffusers.  Total aeration volume of 1,060,000 gallons with 1,360 
diffusers. 

• Each tank originally was divided into two zones, no physical separation, just separate 
diffuser grids fed from separate air control valves. 

• Each tank has an 8” motor operated butterfly valve for the front zone and a 6” valve for 
the rear zone. 

• Design was 345 to 3,454 scfm per front zone, 205 to 2,046 scfm per back zone, for a total 
of 550 to 5,500 scfm per tank, and 1,100 to 11,000 scfm total.  (designed to provide 
maximum air with 2 of 4 aeration tanks out of service). 

• Max air to each diffuser, two tanks out of service was 11,000/680 = 16 scfm. Average, 
with four tanks in service at 5,500 scfm = 5,500/1360  = 4 scfm per diffuser. 

• Each air header to each zone included an annubar and a differential pressure transmitter 
for air flow. 

• Each aeration zone included a dissolved oxygen sensor and transmitter. 
• Figure 2 is a screen print from the control system showing the display of instrumentation 

on the aeration tanks including D.O. controls.   
 



 

 
 

Figure 2   Computer Display of Aeration Tank  
Instrumentation and Controls  

 
Centrifugal Blowers 
• Three 4160 volt , 300 HP, 6 stage centrifugal blowers, each rated at 5,500 scfm (5,875 

icfm). at 8.5 psig.  Original design was to operation one blower during average conditions 
and two blowers at maximum design conditions.  Each blower was designed to operate 
efficiently at full load, with some energy savings available by throttling the inlet valve.    
Figure 3 displays the rapid drop of efficiency when these blowers are operated in the 
2,000 to 3,000 scfm range.   

• Each blower has a 16” motor operated inlet butterfly valve for flow control and surge and 
vibration protection. Each blower also has a motor protection and monitoring device 
which shows amps, volts, power factor, bearing temperature, etc.  Blower amps is also an 
input to DCS.  The surge point is currently set at about 2,200 cfm (22 amps).    

 
Positive Displacement Blowers 
• Design based on aerating a sludge holding tank of 150,000 gallon capacity. 
• Thickened or unthickened sludge. 
• Two identical Positive Displacement(P.D.) Blowers designed to provide 750 scfm each at 

7 psig, 2161 rpm, 480 volt, 40 HP, constant speed. 
 
 



 

40%

50%

60%

70%

80%

2,000 3,000 4,000 5,000 6,000 7,000 8,000 9,000 9,800

ICFM

E
ff

ic
en

cy

 
Figure 3   Graph of Mechanical Efficiency of 300 HP Blower  

 
Distributed Control System (DCS) 
• All I/O (inputs and outputs) wired back to central control room. 
• About 500 I/O points. 
• Discrete inputs- blowers running. 
• Analog Inputs- pressure, temperature, air flow, D.O. blower amps, sludge tank level. 
• Discrete Outputs- start/stop blowers. 
• Analog Outputs- adjust valves. 
• Graphic Screens and Keyboards. 
• Plant divided into 29 Process Control Units, each has graphic screen. 
• Screens for Aeration Tanks (2), Centrifugal Blowers, P.D. Blowers and Sludge Storage 

Tank. 
 
QUESTIONS AND ANSWERS 
 
In order to optimize the Aeration System, the following questions were posed and answered: 
 
Question: How much air is really required for the process? 
 
Answer: Rohm and Haas had a good idea the aeration blowers were oversized because they 
only had to run one of the three blowers at minimum and the dissolved oxygen levels in the 
aeration tanks were still very high (5 to 8 mg/l typically).  However, what was not known was 
how much air was really required to successfully operate the plant without wasting energy 



 

because the blowers were operating just above their low current shutoff protection.  
Furthermore, there was no confidence in the existing air flow devices (particularly at low air 
flows) and D.O. meters.  In addition, the operators were not comfortable operating the 
blowers through the computer control system. 
 
In order to determine how much air was required, Rohm and Haas decide to look at 1) the 
original basis of design, 2) typical “textbook” values for activated sludge systems, and 3) the 
data available from their own plant’s computer system (after improving the air flow and D.O. 
measurement’s reliability). 
 
1) Original Design 
The original design was based on the following: 
• A mathematical model of the activated sludge process with kinetics from an actual pilot 

plant with the Rohm and Haas wastewater 